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NORMAL STRESS, T/SQ FT
3 d =703
’ - SPECIMEN NO. o1 a2 3 4
- WATER CONTENT, % 569 | 58.1 | 605 |<p <o
n < | DRY DENSITY, PCF 650 | 64.6 | 630 |g4 >0
- =
- - Z | SATURATION, % 96.4 | 97.4 | 975 (97,4
g 4 VOID RATIO 1595 | 1.610 | 1.675
h - /“ﬁm WATER CONTENT, %
ﬁ - § DRY DENSITY, PCF
£ C Ly | SATURATION, %
[ed
S H S| voiD RaTIO
= .2 QJ
é O | BACK PRESSURE, TSF
o ; CHAMBER PRESSURE, TSF 50 150 | 3.00
g MAX. DEV. STRESS, TSF .36 .35 36 = -
A TIME TO FALURE, MIN. 7 18 17
SEENESEENEIEN SR NN TRAIN RATE INCR., % 7 5
0 5 10 15 200> e
AXIAL STRAN, % INITIAL DIAMETER, IN. 138 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INITIAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 74 [P 24 [P 5 [GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST

REMARKS:

PROJECT INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO.  9BYSU

SAMPLE NO.

98

DEPTH/BLEY  32.5/-27.6

TECH. JH

LABORATORY USAE WES - STF/GL

DATE 24 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
.s X=700
— SPECIMEN NO. o1 A2 ¢ 3
N WATER CONTENT, % 64.4 64.6 643 |- .2
g DRY DENSHTY, PCF 60.5 59.9 59.6 g7 3
. Z | SATURATION, % 97.3 36.3 950 |[2s. =5
g 4 VOID RATIO 1.788 1.812 1.827
= WATER CONTENT, %
a ;3: DRY DENSITY, PCF
& s 2 | SATURATION, %
x
% ) O | VOID RATIO
— . Ll
é @® | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF .50 1.50 3.00
MAX. DEV. STRESS, TSF .46 44 40
TIME TO FAILURE, MIN. 8 13 21
o r by g ler ety STRAI INCR., % 7
0 5 10 15 20 N RATE INCR >
AXIAL STRAIN, Z INMMAL DIAMETER, IN. 1.38 1.38 1.38
CONTROLLED—~STRAIN TEST INMAL HEIGHT, IN. 3.00 3.00 3.00

DESCRPTION OF SPECIMENS:

CLAY {CH), GRAY; SLICKENSIDED

w8 [P 24 [P 60 | 6s 270 (ESTMATED) | unDisTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO.  10B
DEPTH/ELEV  35.7/-30.8 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 25 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
5 =97
u SPECIMEN NO. o1 A2 o3 4
- WATER CONTENT, % 753 | 728 | 720 |43.27
) 2| DRY DENSITY, PCF 546 | 555 | %58 |55 z0
=
Tt - Z | SATURATION, % 974 | 965 | 962 oz oo
g 4 NN VOID RATIO 2.089 | 2037 |2021
v L U
P~ ] WATER CONTENT, %
A g DRY DENSITY, PCF
L) A %
& | | SATURATION, %
. . x
5 oo o o g VOID RATIO
é . P ® | BACK PRESSURE, TSF
(= - CHAMBER PRESSURE, TSF .50 150 | 3.00
s MAX. DEV. STRESS, TSF .38 .45 51 | ¢s
2 TIME TO FALURE, MIN. 3 10 15
SENE tr i bvgp vl STRAIN RATE INCR., % 3 2
0 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 1.38 1.38 1.38
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 94 ] PL 27 [ Pl 67 Lcs 2.70 (ESTIMATED) ]unotsruaseo SPECIMEN rQ TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO. 11C
T DEPTH/ELEV ~ 41.0/-36.1 TECH. UH
LABORATORY USAE WES — STF/GL | DATE 25 MAY 95
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
. L=/28
' SPECIMEN NO. o1 A2 o3 4
WATER CONTENT, % 469 | 482 | 467 (4027
2| ORY DENSITY, PCF 721 | 710 | 723 |7/ 5o
E Z | SATURATION, % 946 | 947 | 946 [97..3
g 4 VOID RATIO 1339 |1.375 [1.333
= - WATER CONTENT, %
4 . g DRY DENSITY, PCF
= 4 2| SATURATION, %
2 a
x 3 S| voID RATIO
= .2 tad
g ; @ | BACK PRESSURE, TSF
o i CHAMBER PRESSURE, TSF .50 150 | 3.00
- MAX. DEV. STRESS, TSF 53 46 52 |, 572
5 TIME TO FALURE, MIN. 6 14 11
SRR RN NN AN RATE INCR., 5 5
o) 5 10 15 20| STRAN RATE INCR., %

AXIAL STRAN, % INTAL DIAMETER, IN. 138 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 66 |PL 20 [Pl 46 [ GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | QEST
REMARKS: PROJVECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO.  12B
DEPTH/ELEV ~ 43.8/-~38.9 TECH. JH
DATE 26 MAY 85

LABORATORY USAE WES — STF/GL

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
. Y=2708
a SPECIMEN NO. o1 A2 3 4
- WATER CONTENT, % 435 | 458 | 453 |y oo
N 2| DRY DENSITY, PCF 734 | 716 | 724 700
- E
T N Z | SATURATION, % 905 | 915 | 922 [9/ o0
g 4 L VOID RATIO 1297 |1.355 |1.328
~ - Lt WATER CONTENT, %
a - s § DRY DENSITY, PCF
& - 4 Lo ] ; SATURATION, %
x - é S| VoI RATIO
= .2 [¥y]
= - ® | BACK PRESSURE, TSF
a - CHAMBER PRESSURE, TSF 50 1.50 | 3.00
MAX. DEV. STRESS, TSF 23 23 28 | 25
TIME TO FALLURE, MIN. 14 12 12
11 1 i 1 1. 11 1.1 1}
o 5 e = 20| STRAIN RATE INCR., %

AXIAL STRAIN, % INITIAL DIAMETER, IN. 137 | 1.37 | 1.37
CONTROLLED—STRAIN TEST INITIAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT SEAMS
L 52 [P 20 [P 32 |6s 270 (ESTMATED) | UNDISTURBED ~ SPECIMEN | QTEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO. 148
DEPTH/ELEV  51.6/-46.7 TECH. WH
LABORATORY USAE WES — STF/GL | DATE 26 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT b/ j : Z
6
[ SPECIMEN NO. o1 a2 o3 4
- WATER CONTENT, % 582 | 592 | 623 |59.5¢
a 2 | DRY DENSITY, PCF 669 | 658 | 619 |;y.p7
- A E
- n Z | SATURATION, % 100+ | 100+ | 9786 |99 s,
e 77.2
g .4 u VOID RATIO 1518 |1.562 [1.722
= - WATER CONTENT, %
a - PN e g DRY DENSITY, PCF
£ : Fﬁ% o) | SATURATION, %
= @
S - S | voIb RaTIO
= .2 LJ
é @ | BACK PRESSURE, TSF
(= CHAMBER PRESSURE, TSF 50 1.50 | 3.00
MAX. DEV. STRESS, TSF 27 24 33 |ez
TIME TO FALURE, MIN. 6 14 22
FENEBEEE BN EREE! STRAIN RATE INCR., % 6 8
0 5 10 15 20 T
AXIAL STRAIN, % INTAL DIAMETER, IN. 1.36 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 3.00 | 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY; IRON OXIDE PARTICLES

L | P [ P | 65 270 (ESTMATED) | UNDISTURBED ~ SPECIMEN | QTEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
P BORING NO.  9BYSU SAMPLE NO. 158
DEPTH/ELEV  56.5/-51.6 TECH. oM
LABORATORY USAE WES — STF/GL | DATE 26 JUL 95

TRIAXIAL COMPRESSION TEST REPORT




REMARKS:
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT 5/: i "
SPECIMEN NO. o1 A2 o J 4
WATER CONTENT, % 5.7 | 547 | 59.3 |<795
< | DRY DENSITY, PCF 656 | 69.2 | 657 |/2.83
T S [ SATURATION. % 100+ | 100+ | 100+ | /5
g I i VOID RATIO 1571 | 1.436 | 1.564
- \ WATER CONTENT, %
L"c{a’: oo g DRY DENSITY, PCF
& \\V o | saTuraTION, %
x o1 S | voib raTio
% @ | BACK PRESSURE, TSF
=] CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 39 50 35 | v/
TIME TO FALURE, MIN. 5 ) 9
0-1111511“1011111511120 STRAIN RATE INCR., % 10
AXIAL STRAN, % INMAL DIAMETER, IN. 136 | 1.36 .| 1.36
CONTROLLED—STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY: SLT SEAMS
L 87 |[PL 26 Pl 61 | GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST

PROJECT  INTRACCASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. $BYSU

SAMPLE NO. 16C

DEPTH/ELEV  61/—56.1

TECH. GM

LABORATORY USAE WES -~ STF/GL

DATE 27 JUL 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT X 105
15 —
- SPECIMEN NO. o1 A2 3 4
- WATER CONTENT, % 571 | 578 | 579 |z7.:9
- < | DRY DENSITY, PCF 670 | 670 | 667 |zz °
N e :
e - Z | SATURATION, % 100+ | 100+ | 100+ | /o =
g 10 | VOID RATIO 1515 | 1518 | 1.528
~ WATER CONTENT, %
a § DRY DENSITY, PCF
g U1 sATURATION, %
[o
x S| VOID RATIO
- .5 ov]
é @ | BACK PRESSURE, TSF
e CHAMBER PRESSURE, TSF 50 150 | 3.00
[ MAX. DEV. STRESS, TSF 80 72 74 ~
. TIME TO FALURE, MIN. 5 7 9
SEEENEEENEEENEEENEN N RATE INCR., % 10
0 5 10 15 20 | STRAIN RATE
AXIAL STRAN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
. JE! | P | 6s 270 (esTmaTED) [unpisTuRBED — SPEcMeN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
- BORING NO.  9BYSU SAMPLE NO.  17C
DEPTH/ELEV  65.3/-60.4 TECH. OM
LABORATORY USAE WES — STF/GL | DATE 31 JUL 95

TRIAXIAL COMPRESSION TEST REPORT
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SHEAR STRESS, T/SQ FT
LRI
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L.IIKJ_:‘\IIKL—\IJI | 3 ) t 111 F I O B I i 111 1 E b1 11 1 11 | B ]
0 2.0 4.0NORMAL e Séo sa 8 ob/ 10.0 12.0
1.5 — :]'O :
- SPECIMEN NO. 0 1 /1 a 2 o3 + 4
- WATER CONTENT, % 60y | 624 | 626 | 647
n 2 | DRY DENSITY, PCF 673 | 632 | 629 [ 614
£ F Z [ SATURATION, % joo4 | 100+ | 100+ | 100+
g 10 | VOID RATIO A.663\[1.668 | 1678 [1.744
e - WATER CONTENT, %
a - § DRY DENSTTY, PCF
& E w SATURATION, %
g : 2 | voo RaTi0
3 @ | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF o/ | 72 | 77 | &3
TIME TO FALURE, MIN. 3/ 12 15 57
S '1’5““20 STRAIN RATE INCR., % Al s 5 5
AXIAL STRAIN, % INTIAL DIAMETER, IN. Y36\ | 136 | 136 | 1.36
CONTROLLED—STRAN TEST INMAL HEIGHT, IN. /300 \| 3.00 | 300 [ 300
DESCRIPTION OF SPECIMENS: QLAY {CH), GRAY
TR | 6s 270 (estmateD)  JunDISTURBED ~ SPECMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
" BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO.  19C
DEPTH/ELEV  73.0/—68.1 TECH. OM
LABORATORY USAE WES — STF/GL | DATE 03 AUG 95
TRIAXIAL COMPRESSION TEST REPORT
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o 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
15 =13
- SPECIMEN NO. ol A2 o3 4
- WATER CONTENT, % 371 | 392 | 373 |37 76
- 2| DRY DENSITY, PCF 818 | 810 | 833 |p7 -2
= E o -~
e C Z | SATURATION, % 945 | 980 | 983 |gos 33
g 1.0 N VOID RATIO 1.061 |1.080 | 1.024
e - ? WATER CONTENT, %
% - B § DRY DENSITY, PCF
£ n 0| SATURATION, %
- [vs
x o S 1 VOID RATIO
= .5 Ly
é - ® | BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 77 77 81 | -7
TIME TO FALURE, MIN. g 15 16
-JJII t sty i trar L1 STRA[NRATEINCR.,Z 9 12
o) 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 136 | 1.36 | 1.35
CONTROLLED—-STRAN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CL), GRAY; FRIABLE

w 46 [P 19 P 27 T GS 2.70 (ESTIMATED) lunolsnmeeo SPECIMEN ] Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO.  23B
DEPTH/ELEV ~ 88.0/-83.1 TECH. oM
LABORATORY USAE WES — STF/GL | DATE 01 AUG 95

TRIAXIAL COMPRESSION TEST REPORT




C= m A7 T/SF | B i
i - Or 47 1 2 3
b = O DEG
TAN & =
40 @
& N
O .
(93]
=L
g 2.0 .
§ N
(%] -
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
o = 104
: - SPECIMEN NO. o1 a2 3 4
- WATER CONTENT, % 606 | 597 | 598 |/s.00
- 2| DRY DENSITY, PCF 643 | 650 | 653 |, 59
F: o
- [ Z | SATURATION, % 100+ | 100+ | 100+ | /06
Wg 1.0 ; VOID RATIO 1.620 | 1.5904 |1.581
~ - f? WATER CONTENT, %
t"f}’ - % DRY DENSITY, PCF
& AR o] SATURATION, %
3 o'
5 . 5 \ g VOID RATIO
é ’ 3 @ | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF .88 .80 103 | =4
i TIME TO FALLURE, MIN. 5 21 28
SEENENEENE NN NS STRAIN RATE INCR., %
) 5 10 15 20
AXIAL STRAN, % INMAL DIAMETER, IN. 1.36 1.36 1.36
CONTROLLED—~STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 98 TPL 27 ] Pl 71 Lcs 2.70 (ESTIMATED) LUNDISTURBED SPECIMEN ] Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
1 BORING NO.  9BYSU -97.9 | SAMPLE NO. 25D
- DEPTH/ELEV ~ 97.8/-92.1 ) TECH. oM
LABORATORY USAE WES — STF/GL | DATE 02 AUG 95
TRIAXIAL COMPRESSION TEST REPORT
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20 ¢ 1 2 3

- NORMAL STRESS, TSF =
- g Y= 120
| —— -+
o © TEST NO. 1, 2 q 3.,

L § WATER CONTENT, % 22.3 22.2 230 |25 -
=z C Y £ T
=z :LL > VOID RATIO 698 | .715 | .695
z 3 > E | SATURATION, % 85.1 | 829 | 883 |55 (3

' : DRY DENSITY, PCF 98.1 | 97.1 | 983 |37 o:
40 VOID RATIO AFTER CONSOL
g - FIFTY PERCENT CONSOL, MIN <1 <1 <1
g _60 :1 [ ] 1312 A 22 3t s x2g i3 wATER CON.'-ENT, % 25,8 26_4 26-6
o 1 2 3 4 5 2 [voo rato
HORIZ. DEFORMATION, IN. vl
SATURATION, %
b = 20 DEG NORMAL STRESS, TSF .50 1.00 3.00
MAXIMUM SHEAR STRESS, TSF .28 .69 1.73
TAN P = 57
TIME TO FAILURE, MIN 874 | 2040 | 1341
C=_ 0 TVsF RATE OF STRAIN, IN/MIN .00018| .00018| .00018
ULTIMATE SHEAR STRESS, TSF 24 48 1.67
TYPE SPECIMEN UNDISTURBED 3.00 IN. SQUARE .628  IN. THICK
CLASSIFICATION SLTY SAND (SM), GRAY
L PL P GS 2.687 (EST)
REMARKS; PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
NO VERTICAL DEFORMATION READINGS BAYOU SORREL 'LOCK
~ “ECORDED FOR SPECIMEN NO. 3 SINCE BORING NO. 5 BYSU SAMPLE 258
“~POTIENTIOMETER WAS OUT OF CONTACT DEPTH/ELEV 96.5 /. §8.& | ECH. us
LABORATORY USAE WES — STF/GL | DATE 26 AUG 94
DIRECT SHEAR TEST REPORT
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- I al et o
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L1 18 ) A2 22 A 11 11 2 21) L3 4.1 0 ” 1L I A1 1) 1121 12 11 A4 211 ) A L 2 2 12 1K) 2 L1 ) 2.1 LR il A 12 5 4
20¢ 1 2 3
: NORMAL STRESS, TSF \/__
o KN4 TEST NO. 1. 20| 3.
= < e -
= : Sy WATER CONTENT, % 195 | 210 | 222 |95 95
Z _oof : VOID RATIO 702 | 684 [ 771
o] : =] 2
Z F s S| = | SATURATION, % 737 | 81.3 | 762 |72, 57
F \ DRY DENSITY, PCF 97.1 | 982 | 934 |:: 57
L 40 VOID RATIO AFTER CONSOL
é - FIFTY PERCENT CONSOL, MIN <1 <1 <1
o [
g _.60 :LA_L,L 213 30 s34 31220223393 WATER CONTENT. 7‘ 23.9 24.9 24.0
o 1 2 3 4 5 3 [von ramo
HORIZ. DEFORMATION, IN. &
SATURATION, %
= _ 30 DEG NORMAL STRESS, TSF .50 1.00 3.00
MAXIMUM SHEAR STRESS, TSF .27 55 1.79
™ b=, 57
TIME TO FAILURE, MIN 487 | 1005 | 869
C=__ O TsF RATE OF STRAIN, IN/MIN 00018 .00018] .00018
LTIMATE SHEAR STRESS, TSF 21 52 1.74
TYPE SPECIMEN UNDISTURBED 3.00 IN. SQUARE 628  IN. THICK
CLASSIFICATION SAND (SP), GRAY
LL PL PI GS 265 (EST)
REMARKS; PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE  27C
— oepTH/ELEY  1050/L97 O | TECH. US
LABORATORY USAE WES — STF/GL | DATE 26 AUG 94
DIRECT SHEAR TEST REPORT
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F - ¢
& I /\\* 5k ]
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s e L
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0 1411 .2 111 ) 2L L ) L2t 1 12 1 1 2 %LJI‘ L 2 L J 1 12 N i 13 1 241 1 1t 111 L1k A 1113 AL 1 1 A0 1)
° 0
\ 1 2 3
A NORMAL STRESS, TSF
» 3 e S J= 10
o TE ;\%_  TEST NO. 1., 2o 3,
= g e,
= : - WATER CONTENT, % 457 | 441 | 450 |4y o3
§ I &“‘*«k&% 2 VOID RATIO 1.277] 1.264] 1274
= g e S | saturaTION, % 967 | 94.3 [ 953 |35 .:
o . DRY DENSITY, PCF 74.0 74.4 741 |y -
o —60} VOID RATIO AFTER CONSOL
g - FIFTY PERCENT CONSOL, MIN <1 <1 <1
g -80 ;l . 1 38 3 Li k) LA b 1 1111 wATER CWENT. 7‘ ) 40.9 3807 34'2
o 1 2 3 4 5 2 Vo ramo
HORIZ. DEFORMATION, IN. [reg
SATURATION, %
b= 2 5°  oec NORMAL STRESS, TSF 50 1.00 | 3.00
MAXIMUM SHEAR STRESS, TSF 23 43 91
TAN = ’ 245 :
TIME TO FALURE, MIN 286 | 1026 400
c- _ 0.0 s RATE OF STRAIN, IN/MIN .00018| .00018{ .00018
ULTIMATE SHEAR STRESS, TSF 15 33 49
TYPE SPECIMEN UNDISTURBED 3.00 IN. SQUARE 552  IN. THICK
CLASSIFICATION CLAY (CH), GRAY
76 PL 21 Pl 55 GS 270 (EST)
REMARKS; PROJECT  INTRACOASTAL WATERWAY LOCKS. LA
BAYOU SORREL LOCK
BORING NO. 78YsU SAMPLE  2C

DEPTH/ELEV 16.0/-14.7 TECH. JL

LABORATORY USAE WES — STF/GL DATE 02 MAY 95

DIRECT SHEAR TEST REPORT
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OF 1 2 3
: NORMAL STRESS, TSF
- s N = /29
I -20 o
o 3 '\.% r TEST NO. 1., 2, | 3.,
> : - = - el
= : "'2;1 WATER CONTENT, % 273 | 262 | 254 |3/ 322
Z _aof 2 | VoD RATO 808 | 807 | .802
X : Z | saturanion, % 905 | 87.1 | 849 |37 5
ot DRY DENSITY, PCF 924 | 926 | 928 |91 /0
S —60¢ VOID RATIO AFTER CONSOL
g - FIFTY PERCENT OCONSOL, MIN <1 <1 <1
g ._.BO :1|1| Lt i 8 A 42} 1L 1211 WATER CWTENT.X 25.8 28,7 30:0
a 1 2 3 4 5 3 [voo rao
HORIZ. DEFORMATION, IN. =
SATURATION, %
3 o
b = O” oes NORMAL STRESS, TSF 50 1.00 | 3.00
MAXIMUM SHEAR STRESS, TSF 26 58 1.99
TAN & = 5774‘ ‘
TIME TO FALLURE, MIN 445 | 1455 | 2324
c=_ 0,0 1 RATE OF STRAIN, IN/MIN .00018| .00018{ .00018
ULTIMATE SHEAR STRESS, TSF 25 56 1.95
TYPE SPECIMEN UNDISTURBED 300 IN. SQUARE 552 IN. THICK
" CLASSIFICATION SLT (ML), GRAY
LL PL P GS 268 (EST)
REMARKS; PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  78YSU SAMPLE 23D
- DEPTH/ELEV 89.8/~88.5 TECH. JL
LABORATORY USAE WES — STF/GL° | DATE D2 MAY 95
DIRECT SHEAR TEST REPORT




